First Team, IncC.

Installation Instructions
Models: FT170R, FT170DR, FT187R

Thank you for choosing First Team for your basketball court.

Bill of Materials

(1) Reverse Mount Goal (FT170R, FT170DR or FT187R)
(4) 3/8” x 3 Y2 Carriage Bolt

(4) 3/8” Flatwasher

(4) 3/8” Lockwasher

(4) 3/8” Hex Nut

(1) Net

Installation/reverse mount rims:

1. From the front side of the mounting plate, insert all four carriage bolts
leaving approximately ¥2”of bolt extended in front of mounting plate. Attach
washers, lockwashers and nuts onto each bolt on the backside of the
mounting plate.

2. Next, hang the rim onto the backboard inserting the four carriage heads into
their respective slots located on the backside of your backboard. Level the
rim and tighten each bolt & nut. THE BOLTS SHOULD BE TORQUED TO 33
FT./LBS., AND IT IS RECOMMENDED THAT THEY BE RE-TORQUED AGAIN
AFTER ONE MONTH OF USE.

3. Hang net

Maintenance:

First Team goals are designed to provide years of trouble free service.
However, to add additional years to the goals life and provide safety
for the players, we recommend the following. At the beginning of each
season, check all mounting bolts to insure they are torqued to the
proper tension as indicated above and tighten if necessary.



	Installation Instructions
	Thank you for choosing First Team for your basketball court.
	UBill of Materials


